Report No.: FCC022023-0289RF1

Product Name: Computer

Report No: FCC022023-0289RF1

Product Model: IPASONS6-X7004457152

Security Classification: Open

Total Page:106

Version: V1.0
TIRT Testing Report
W
S,
Exrr®
é,,//’;\\\\\? ACCREDITED
Dridy Certificate # 6049.01
Prepared By: Checked By: Approved By:
Stone Tang Randy Lv Daniel Chen

Stone Tang RMU@ LV

Dani@( ()/Wl\

Page 1 of 106




Report No.: FCC022023-0289RF1

FCC Radio Test Report
FCC ID: 2ATY8-IPASONS6
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Applicant : Wuhan Ipason Technology Co., Ltd
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Report Version : V1.0

Test Sample . Engineering Sample No.: 20221103019324

Standard(s) . FCC CFR Title 47, Part 15, Subpart C

FCC KDB 558074 D01 15.247 Meas Guidance v05r02
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10-2013
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*  Without written approval of TIRT Inc. the test report shall not reproduced except
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC CFR Title 47, Part 15, Subpart C
Standard(s) Section Test Item Test Result |Judgment| Remark
15.207 AC Power Line Conducted Emissions | APPENDIX A PASS | -
15.247(d) APPENDIX B
15.205(a) Radiated Emissions APPENDIXC | PASS | --—---
15.209(a) APPENDIX D
15.247(a)(2) Bandwidth APPENDIX E PASS | -
15.247(b)(3) Maximum Output Power APPENDIX F PASS | -
15.247(d) Conducted Spurious Emissions APPENDIXG | PASS | ---—--
15.247(e) Power Spectral Density APPENDIX H PASS | -
15.203 Antenna Requirement | - PASS Note(2)
Note:

(1) “N/A” denotes test is not applicable in this test report.
(2) The device what use a permanently attached antenna were considered sufficient to comply with
the provisions of 15.203.
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1.1 TEST LOCATION

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen
101, 3 # Factory Building, Gongjin Electronics, Shatin
Address: Community, Kengzi Street, Pingshan District, Shenzhen City,
China

CNAS Registration
Number:
A2LA Registration Number | 5049.01

CNAS L14158

Telephone: +86-0755-27087573

1.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))
The TIRT measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12kHz
RF power conducted +0.74dB
RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB

Spurious emissions, radiated (30MHz~1GHz) 4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) 4.9dB

Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.60
Temperallure +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or hon-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature| Humidity Test Voltage Tested By

AC Power Line Conducted Emissions 24.4°C 56% AC 120V/60Hz | Stone Tang
Radiated Emissions-9kHz to 30 MHz 24.6°C 55% AC 120V/60Hz | Stone Tang
Radiated Emissions-30MHz to 1000MHz 24.6°C 55% AC 120V/60Hz | Stone Tang
Radiated Emissions-Above 1000MHz 24.6°C 55% AC 120V/60Hz | Stone Tang
Bandwidth 24.2°C 54% AC 120V/60Hz | Stone Tang

Maximum Output Power 24.2°C 54% AC 120V/60Hz | Stone Tang
Conducted Spurious Emissions 24.2°C 54% AC 120V/60Hz | Stone Tang
Power Spectral Density 24.2°C 54% AC 120V/60Hz | Stone Tang
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Computer

Brand Name IF'ASDI'I

Test Model IPASONS6-X7004457152

Series Model IPASONSE****#xxxxksk (% can be0-9,a-z,A-Z or “-”)

Model Difference(s)

Models differ only from sales customers, markets, etc. RF and
electromagnetic compatibility are not affected.

Software Version

V1.0

Hardware Version

V1.0

Power Source

Voltage supplied from AC

Power Rating

AC 180-240V~50/60Hz 5A

Operation Frequency

2412 MHz ~ 2462 MHz

Modulation Type

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM

Bit Rate of Transmitter

IEEE 802.11b: 11/5.5/2/1 Mbps
IEEE 802.119g: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 300 Mbps

Maximum Output Power

IEEE 802.11N20: 25.594dBm (0.363 W)

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.
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2. Channel List:

CHO1 - CH11 for IEEE 802.11b, IEEE 802.11¢g, IEEE 802.11n(HT20)
CHO03 - CHO09 for IEEE 802.11n(HT40)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3. Antenna Specification:
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 N/A N/A Integral N/A 4.69
2 N/A N/A Integral N/A 4.69

Note:.
1) This EUT not supports CDD, and all antennas have the same gain,
Directional gain = Ganr+Array Gain.
For power measurements, Array Gain=0dB (Nayt<4), so the Directional gain=4.69
For power spectral density measurements, Nant=2, Ngs = 1.
So the Directional gain=Gyr+Array Gain=Gant+10log(Nant/ Nss)dBi=4.69+10log(2/1)dBi=7.7
So limit of power spectral density in MIMO mode is 8-(7.7-6) = 6.3.
2) The antenna gain are provided by the manufacturer.

4. Table for Antenna Configuration:

Operating Mode X Mode T
IEEE 802.11b V (Ant. 1)1T1IR
IEEE 802.11g V (Ant. 1) 1T1R
IEEE 802.11n(HT20) V (Ant. 1 +Ant. 2) 2T2R
IEEE 802.11n(HT40) V (Ant. 1 +Ant. 2) 2T2R
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2.2 DESCRIPTION OF TEST MODES

The test system was pre-tested based on the consideration of all possible combinations of EUT operation
mode.

Pretest Mode Description
Mode 1 TX B Mode Channel 01/06/11
Mode 2 TX G Mode Channel 01/06/11
Mode 3 TX N(HT20) Mode Channel 01/06/11
Mode 4 TX N(HT40) Mode Channel 03/06/09
Mode 5 TX B Mode Channel 06

Following mode(s) was (were) found to be the worst case(s) and selected for the final test.

AC power line conducted emissions test

Final Test Mode Description

Mode 5 TX B Mode Channel 06

Radiated emissions test - Below 1GHz

Final Test Mode Description

Mode 5 TX B Mode Channel 06

Radiated emissions test- Above 1GHz

Final Test Mode Description
Mode 1 TX B Mode Channel 01/06/11
Mode 2 TX G Mode Channel 01/06/11
Mode 3 TX N(HT20) Mode Channel 01/06/11
Mode 4 TX N(HT40) Mode Channel 03/06/09
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Conducted test

Final Test Mode

Description

Mode 1 TX B Mode Channel 01/06/11
Mode 2 TX G Mode Channel 01/06/11
Mode 3 TX N(HT20) Mode Channel 01/06/11
Mode 4 TX N(HT40) Mode Channel 03/06/09

NOTE:

(1) All the bit rate of transmitter have been tested and found the lowest rate is found to be the worst case

and recorded.

(2) For AC power line conducted emissions and radiated emission below 1 GHz test, the IEEE 802.11b
channel 06 is found to be the worst case and recorded.

(3) For radiated emission above 1 GHz test, the spurious points of 1GHz~18GHz and 18GHz~26.5GHz
have been pre-tested and in this report only recorded the worst case. The remaining spurious points are
all below the limit value of 20dB.

(4) For radiated emission, pre-scan in the X, Y and Z axes of orientation, the worst case of orientation was

recorded

Page 11 of 106




Report No.: FCC022023-0289RF1

2.3 PARAMETERS OF TEST SOFTWARE

Frequency (MHz) 2412 2437 2462
/ Power setting
Test Software Version DRTU_3.0
IEEE 802.11b 94 120 99
IEEE 802.11g 62 90 70
IEEE 802.11n(HT20) 60 87 66
Frequency (MHz) 2422 2437 2452
IEEE 802.11n(HT40) 55 74 64
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2.4 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.
The output power = measured power + duty factor.

IEEE 802.11b

IEEE 802.119g

Spectrum uz[ Spectrum :21
Ref Level 30.00 dém Offset 8.52 dB @ RBW 20 MHz Ref Level 30.00 dem Offset 8.52 dB @ RBW 20 MHz
o Att 40d8 @ SWT  20ms @ VBW 20 MHz o att 40de @ SWT  10ms @ VBW 20 MHz
SGL TRG:WID SGL TRG:VID
@ 1Pk Clrw @ 1Pk Clrw
M1[1] 16.65 dBm) MI[1] 16.56 dBm)|
- 615.10 psfff 4 25ns
3 b o-od-48 T b M
107 RG 10,800 d 892104 msifl oy et HTRG 11,200 der 17|64
od o
-10 -1o
-20 -40
30d 30d
-40d -40d
50 d S0d
#0d #0d
CF 2.412 GHz 8000 pts 2.0ms/ CF 2.412 GHz 8000 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result || _Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
M1 1 615.1 ps 16.65 dBrm M1 1 25.0 ns 16.56 dBm
D1 M1 1 8.32104 ms 0.03 dB D1 M1 1 187.52 ps -0.55 dB
Dzl M1 1 8.37105 ms -0.08 db o2 M1 1 238.78 ps 0.53 b

j ] ]

Date: 21.FEB.2023 12:09:55

Duty cycle = 8.32 ms / 8.37 ms = 99.40%
Duty Factor =0

IEEE 802.11n(HT20)

) J
Duty cycle =0.19 ms/0.24 ms = 79.17%
Duty Factor = 10 log(1/Duty cycle) = 1.01

IEEE 802.11n(HT40)

Spectrum “31 Spectrum “31
Ref Level 30,00 dem  Offset 8.52 dB @ RBW 20 MHz Ref Level 30,00 dém  Offset 6.52 B @ RBW 20 MHz
|& Att 40 dB & SWT 10 ms & VBW 20 MHz |& Att 40 dB @ SWT 10ms & VBW 20 MHz
SGL TRG: YID SGL TRG:YID
[® 1Pk Cirw [® 1Pk Cirw
M1[1] 16.79 dBm| M1[1] 17.13 dBm)|
25 ns| -46.23 psl|
S am 1 1 o S ol
T il omaToin T
T eml—HTRG 11.200 d 207153 o TRG 13.300 der 116107 ke
&l d
-1o 0
20 4B 0je)
-30d -30d
-40 d -40 d
s0d s0d
-60 d -60 d
CF 2.412 GHz 8000 pts 1.0 ms/ J|[CF 2.422 GHz 8000 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result || _Type | Ref | Trc| X-value | y-value |__Funetion | Function Result |
M1 1 25.0ns 16.79 dBm M1 1 -46.23 s 17,12 dBm
D1 M1 1 207.53 ps -1.01de D1 M1 1 196.27 ps 1.12 dB
D2 M1 1 258.78 ps 0.06 dB D2 M1 1 246.28 ps -0.14 dB

Il ) (]

Duty cycle = 0.21 ms/0.26 ms = 80.77%
Duty Factor = 10 log(1/Duty cycle) = 0.93

) J
Duty cycle = 0.20 ms / 0.25 ms = 90.05%
Duty Factor = 10 log(1/Duty cycle) = 0.46

Page 13 of 106




Report No.: FCC022023-0289RF1

NOTE:

For IEEE 802.11b:

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 122Hz.

For IEEE 802.11g:
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 186Hz.

For IEEE 802.11n(HT20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 441Hz.

For IEEE 802.11n(HT40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 897Hz.
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2.5 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

2.6 SUPPORT UNITS

EUT

Support Equipment

No. Equipment

Brand Name Model Name

Remarks

1 N/A

N/A

N/A

N/A
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3. AC POWER LINE CONDUCTED EMISSIONS

3.1 LIMIT
o Limit (dBuV)
Frequency of Emission (MHz) -
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5.0 56 46
5.0-30.0 60 50

NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipment
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

The following table is the setting of the receiver:

Receiver Parameters Setting
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz

3.3 DEVIATION FROM TEST STANDARD
No deviation.
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3.4 TEST SETUP

Vertical Reference Ground Plane

40 cm > EUT

80 cm

L— LISN

Test Receiver

L Horizontal Reference Ground Plane

3.5 EUT OPERATION CONDITIONS
EUT was programmed to be in continuously transmitting mode.

3.6 TEST RESULTS
Please refer to the APPENDIX A.
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4. RADIATED EMISSIONS

4.1 LIMIT

In case the emission fall within the restricted band specified on 15.205(a) , then the 15.209(a) and limit in
the table below has to be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9 kHz-1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000 MHz)

Frequency (MHz)

(dBuV/m at 3 m)

Peak

Average

Above 1000

74

54

NOTE:

(1) The limit for radiated test was performed according to FCC CFR Title 47, Part 15, Subpart C.

(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).
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4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1 GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1 GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak
reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed
to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t
perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Iltem -EUT Test Photos.

The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 9 kHz~150 kHz for RBW 200 Hz
Start ~ Stop Frequency 0.15 MHz~30 MHz for RBW 9 kHz
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz
Spectrum Parameters Setting
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1 MHz / 3 MHz for PK value
(Emission in restricted band) 1 MHz / 1/T Hz for AVG value
Receiver Parameters Setting
Start ~ Stop Frequency 9 kHz~90 kHz for PK/AVG detector
Start ~ Stop Frequency 90 kHz~110 kHz for QP detector
Start ~ Stop Frequency 110 kHz~490 kHz for PK/AVG detector
Start ~ Stop Frequency 490 kHz~30 MHz for QP detector
Start ~ Stop Frequency 30 MHz~1000 MHz for QP detector
Start ~ Stop Frequency 1 GHz~26.5 GHz for PK/AVG detector
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4.3 DEVIATION FROM TEST STANDARD
No deviation.

4.4 TEST SETUP

9 kHz to 30 MHz

IO.S m

Ground Plane

Receiver
30 MHz to 1 GHz
A
1-4m
<€ >

3m [ v

[ H AT
[ eur |
\ T ] 1 m
0.8 m

Ground Plane

|Receiver 4 Amp.
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Above 1 GHz

Ground Plane

Receiver Amp.

4.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

4.6 TEST RESULTS - 9 KHZ TO 30 MHZ
Please refer to the APPENDIX B.

Remark:

(1) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(2) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.7 TEST RESULTS - 30 MHZ TO 1000 MHZ
Please refer to the APPENDIX C.

4.8 TEST RESULTS - ABOVE 1000 MHZ
Please refer to the APPENDIX D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH

5.1 LIMIT

Section

Test ltem Limit

FCC 15.247(a)(2)

6 dB Bandwidth Minimum 500 kHz

99% Emission Bandwidth -

5.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below.
b. The following table is the setting of the

For 6 dB Bandwidth:

spectrum analyzer:

Spectrum Parameters Setting
Span Frequency > Measurement Bandwidth

RBW 100 kHz
VBW 300 kHz

Detector Peak
Trace Max Hold

Sweep Time Auto

For 99% Emission Bandwidth:

Spectrum Parameters Setting

Span Frequency

Between 1.5 times and 5.0 times the OBW

300 kHz For 20MHz

RBW 1 MHz For 40MHz
1 MHz For 20MHz
VBW 3 MHz For 40MHz
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT

ATT.

SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

5.6 TEST RESULTS
Please refer to the APPENDIX E.
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6. MAXIMUM OUTPUT POWER & E.I.R.P.

6.1 LIMIT

Section Test ltem Limit

FCC 15.247(b)(3) Maximum Output Power 1.0000 Watt or 30.00 dBm

6.2 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the block
diagram below.

b. The maximum conducted output power was performed in accordance with method 11.9.2.3.1 (for AVG
power) of ANSI C63.10-2013 and FCC KDB 662911 D01 v02r01 Multiple Transmitter Output.

6.3 DEVIATION FROM STANDARD

No deviation.
EUT Antenna
Q / Port

N I O Attenuator

6.4 TEST SETUP
Power Meter

6.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

6.6 TEST RESULTS
Please refer to the APPENDIX F.
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7. CONDUCTED SPURIOUS EMISSIONS

7.1 LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak Output Power limits. If the transmitter complies with
the Output Power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in Section 15.209(a) is not required.

7.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below.

b. The following table is the setting of the spectrum analyzer:

For Emission Level:

Spectrum Parameters Setting
Start Frequency 30 MHz
Stop Frequency 26.5 GHz
RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto
7.3 DEVIATION FROM STANDARD
No deviation.
7.4 TEST SETUP
EUT SPECTRUM
ATT.
ANALYZER

7.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

7.6 TEST RESULTS

Please refer to the APPENDIX G.
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8. POWER SPECTRAL DENSITY

8.1 LIMIT
Section Test Item Limit
. 8 dBm
FCC 15.247(e) Power Spectral Density (in any 3 kH2)

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. The following table is the setting of the spectrum analyzer:

Spectrum Parameters Setting
Span Frequency 25 MHz (20 MHz) / 60 MHz (40 MHz)
RBW 3 kHz
VBW 10 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

8.3 DEVIATION FROM STANDARD
No deviation.

8.4 TEST SETUP

EUT ATT SPECTRUM
ANALYZER

8.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

8.6 TEST RESULTS
Please refer to the APPENDIX H.
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9. MEASUREMENT INSTRUMENTS LIST

No. Equipment Manufacturer Type No. Serial No. Callljt:]rt?lted
1 EMI Receiver Rohde&Schwarz ESCI 1166.5950.03 | 2023/10/14
2 AMN Rohde&Schwarz ENV216 3560.6550.05 | 2023/10/14
3 AMN Schwarzbeck NSLK8127 #829 2023/10/14
4 ECSICEEILN RF Rohde&Schwarz RP-X1 \ 2023/10/14
5 ECSICF;EILN RF Rohde&Schwarz Sapre sm \ 2023/10/14
6 EMI Receiver Rohde&Schwarz ESR7 102013 2023/10/14
7 Spectrum analyzer | Rohde&Schwarz FSV30 103741 2023/10/17
8 EMI receiver Rohde&Schwarz ESU 100184 2023/07/20
9 Spectrum analyzer KEYSIGHT N9010A-44 MY51440158 | 2023/10/17
10 Loop Antenna* Schwarzbeck FMZB1519B 00029 2025/07/03

VULB

11 Integral Antenna Schwarzbeck VULB 9163 9163-361 2023/10/20
12 Integral Antenna Schwarzbeck BBHA 9120D BBHf‘ZgiZOD 2023/10/15
13 Integral Antenna Schwarzbeck BBHA 9170 9170#685 2023/10/15
14 Preamplifier CD Systems Inc PAP'ggO%' 85060000 | 2023/10/15
15 Preamplifier Schwarzbeck BBV9721 9721-019 2023/10/15
16 Preamplifier emci EMCgEZG‘”S 980417 2023/10/16
17 ECSICEEILN RF Rohde&Schwarz AP-X1 \ 2023/10/16
18 Spectrum Analyzer Agilent N9010A MY52221119 | 2023/10/17
19 | Power Solection Tonscend JS0806-2 | 188060134 | 2023/10/16
20 Tonscend Test Tonscend 2.6.77.0518 NA NA

System

21 10dB Attenuator Tonscend 10dB NA NA

2o | Temp&Humidity Anymetre JR900 NA 2023/10/16
Recorder

o3 | Temp&Humidity ETOMA NTH1100-30 | 15080628 | 2023/10/16
Chamber A

24 Filter STI STI15-9845 N/A N/A
25 Filter STI 5.1G N/A N/A
26 Filter STI STI15-9845 N/A N/A
27 Testing Software EZ-EMC TW-03A2 N/A N/A

Remark: "N/A” denotes no model name, serial no. or calibration specified.

“*” calibration period of equipment list is three year.
Except * item, all calibration period of equipment list is one year.
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10. EUT TEST PHOTO

AC Power Line Conducted Emissions Test Photos
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Radiated Emissions Test Photos

30 MHz to 1 GHz

Above 1 GHz
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Conducted Test Photos
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APPENDIX A - AC POWER LINE CONDUCTED EMISSIONS

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.

Test Mode TX B Mode Channel 6 ‘Phase |Line
100.0 dBu¥Y
Hu
80
Fiill
60 T FOC Pat15 CE-Class B_dP
—
50 [ FC Pat15 CE-Clags B_AWe
>l =N
30 | I
|
20 V\J\//‘ H. B . | l”lﬂ uljr W\W P peak
peal
o L LA ey
S j LA W tave
0 bl el AR
-10
-20
0.150 0.500 [MHz) 5. 000 30.000
Frequency | Reading | Factor Level Limit |Margin
No. (MHz) (dBuV) | (dB) | (dBuv) | (dBuv) | (@B) | Deectr |P/F
1 0.1989 37.90 9.63 47.53 6366 |-16.13| QP P
2" 0.1995 34.62 9.63 44 25 53.63 -9.38 | AVG P
3 9.2453 31.88 9.72 41.60 60.00 |-1840| QP P
4 9.2534 18.79 9.72 28.51 50.00 |-21.49| AVG P
5 15.5116 37.87 9.75 47 .62 60.00 |-12.38| QP P
6 15.5175 30.14 9.75 39.89 50.00 [-10.11 AVG P
REMARKS:
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‘Test Mode |TX B Mode Channel 6 Phase Neutral

100.0 dBu¥Y
[ I 1T T T T 1 T T T T T T I 1

T

1]

70

&0 FOC Raitl5 CE-Class B_QP

FOC Fait15 CE-Clgss B_AVe

40 I ;I\-

» | | ﬂf“ﬂ}hw i
o7 YR W R TR M,
w U AL L | O
0 l IU\ Bl A H %A\FE

S [ (W LN iy

-10

-20

0.150 0.500 [MHz) 5.000 30.000
Frequency | Reading | Factor Level Limit |Margin

No. (MHz) (dBuV) | (dB) | (dBuv) | (dBuv) | (dB) | Dt |P/F
1 0.1983 36.21 9.63 45.84 63.68 |-17.84 QP P
2" 0.1995 35.35 9.63 44.98 5363 | -865| AVG | P

3 9.1545 29.23 9.72 38.95 60.00 |-21.05 QP P

4 9.1711 12.21 9.72 21.93 50.00 -28.07| AVG | P

5 15.4132 37.76 9.76 47.52 60.00 |-1248 QP P

6 15.4230 26.65 9.76 36.41 50.00 -13.59| AVG | P

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.
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APPENDIX B - RADIATED EMISSION -9 KHZ TO 30 MHZ

Radiated emission: 9KHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which
was 20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the
result came out very similar.
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APPENDIX C - RADIATED EMISSION - 30 MHZ TO 1000 MHZ

Test Mode TX B Mode Channel 06 ‘Polarization ‘Vertical

g7 .0 dBu¥/m

FOE—PARTIS £ 03m 0

Margin -§ dB
47 7

I 3
] P

N s & MNJF LL“« mw% u

7 J S J’W \K““'—me, \x JAMW, gt

17

7

-3

13

30.000 60.00 [MHz) 300.00 1000.000
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth

No. | " "MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buv/m)| (aB) |P¥° | m) | (tea) |P/F
11 49.7571 23.24 13.32 36.56 40.00 |-3.44 | QP 100 173 | P
21 81.9477 26.06 8.93 34.99 40.00 -5.01 QP 100 219 P
31 162.0197 24.20 13.32 37.52 43.50 -5.98 QP 100 115 P
4 338.8543 18.99 14.33 33.32 46.00 |-12.68| QP 100 250 | P
5 516.5650 18.16 18.27 36.43 46.00 -9.57 QP 100 149 P
6~ 938.7140 19.55 24.71 44 26 46.00 -1.74 QP 100 100 P

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode [TX B Mode Channel 06 Polarization Horizontal

87.0 dBuV/m

77

67

LTS FOC_PARTTH_C_03m_0 ]

Margin -§ dB
47 | ]
[ % S L
37 | | w e
i : /\«MW ]

. JR) S .J./-»)"m -‘J\ww%\-ﬁq o B V\ﬁ\-\m‘w‘l W

17

7

-3

13

30,000 60.00 [MHz2) 300.00 1000.000
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " (MHz) | (dBuv) | (@B/m) |(dBuvim)|(@Buvim)| (@B) | P | ©em | wea) |P/F
1 49.4084 17.02 13.31 30.33 40.00 -9.67 QP 200 300 P
2 82.5257 19.73 8.94 28.67 40.00 |-11.33| QP 100 170 P
3 149.9676 20.31 13.41 33.72 4350 |-9.78 QP 200 292 P
4 - 266.8395 28.81 12.21 41.02 46.00 -4.98 QP 200 33 P
51 765.6480 17.63 23.34 40.97 46.00 -5.03 QP 200 100 P
6 965.4742 16.28 25.07 41.35 54.00 ([-1265| QP 200 115 P
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX D - RADIATED EMISSION- ABOVE 1000 MHZ
Test Result of Radiated Spurious at Band edges.

Test Mode TX B Mode 2412 MHz ‘Polarization ‘Vertical

130.0 dBuV/m

Radiated Emission Measurement

120

1o

100

90

70

60

8

40

30.0

2362.000 2372.00

2382.00 2392.00 2402.00 2412.00 2422.00 2432.00 244200 2462.00 MHz

Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 2389.200 47.65 717 54.82 7400 -19.18 peak
2 2389.200 42.62 747 4979 5400 -421 AVG
3 2390.000 46.94 747 54.11 74.00 -19.89 peak
4 2390.000 40.98 717 48.15 5400 -585 AVG
5 X 2411.200  99.37 747 106.54  74.00 32.54 peak NoLimit
6 * 2411.200 9747 717 10464 54.00 5064 AVG Nolimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX B Mode 2412 MHz

Polarization Horizontal

130.0 dBuV/m

Radiated Emission Measurement

120

1o

100

90

70

60

2 A
o N RS
10
30.0
2362.000 237200 238200 239200 240200 241200  2422.00 243200  2442.00 2462.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector ~ Comment
1 2389.200 49.25 717 56.42 74.00 -17.58 peak
2 2389.200 43.80 77 5097 5400 -3.03 AVG
3 2390.000 47.84 717 55.01 74.00 -18.99 peak
4 2390.000 41.93 717 4910 54.00 -490 AVG
5 X 2411.100 90.46 7.16 9762 74.00 23.62 peak Nolimit
6 * 2411.200 88.56 717 9573 54.00 4173 AVG Nolimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX B Mode 2462 MHz

Polarization Vertical

130.0 dBuV/m

Radiated Emission Measurement

120

10

100

90

70

60

40

o Ry

& e
@ e

3“-:412.000 242200 243200 244200 245200 246200 247200 248200  2492.00 2512.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuV/m dBuV/im dB Detector ~ Comment
1 X 2461.200 97.20 718 10438 7400 30.38 peak NoLimit
2 * 2461.200 95.16 718 10234 54.00 4834 AVG NolLimit
3 2483.500 45.39 7.20 5259 7400 -21.41 peak
4 2483.500 35.66 7.20 4286 54.00 -11.14 AVG
5 2486.100 45.86 7.20 53.06 74.00 -20.94 peak
6 2486.100 37.00 7.20 4420 54.00 -980 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX B Mode 2462 MHz

Polarization Horizontal

130.0 dBuV/m

Radiated Emission Measurement

120

110

100

90

70

60

| RN

3
M

30-:“2_000 242200 243200 244200 245200 246200 247200 248200  2492.00 2512.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 X 2461.100 101.7 7.18 108.94 74.00 3494 peak NolLimit

2 * 2461.200 99.8'{ 718 106.99 54.00 5299 AVG NolLimit

3 2483.500 48.42 7.20 55.62 74.00 -18.38 peak

4 2483.500 42 97 7.20 50.17 54.00 -383 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX G Mode 2412 MHz Polarization Vertical

Radiated Emission Measurement

130.0 dBuV/m

120

110 5

-]

100

90

70

b N
HKew

60

| ’___~_,_\_/-~—/\/;;/‘k\)rr v \N‘\/\__\_H

40

30,0
2362.000 2372.00 2382.00 2392.00 2402.00 2412.00 2422.00 2432.00 2442.00 2462.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ ment  Limit Margin

MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
2389.000 59.60 717 66.77 74.00 -7.23 peak
2389.000 40.88 7.7 48.05 54.00 -595 AVG
2390.000 53.42 717 60.59 74.00 -1341 peak
2390.000  39.80 747 46.97 5400 -7.03 AVG

X 2408.200 99.36 716 106.52 74.00 3252 peak NolLimit

* 2408.700 91.66 7.16 98.82 54.00 4482 AVG NolLimit

| ;] & W N =

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 39 of 106




Report No.: FCC022023-0289RF1

[ Test Mode [TX G Mode 2412 MHz

Polarization Horizontal

130.0 dBuV/m

Radiated Emission Measurement

120

1o

100

90

K

70

60

-

2 v
) '*’/\/\/J\/
40

~————

30-:352.uuu 2372.00 238200 2392.00 240200 241200 2422.00 243200  2442.00 2462.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector ~ Comment

1 2390.000 60.26 747 67.43 7400 -6.57 peak

2 2390.000  43.07 717 50.24 5400 -3.76 AVG

3 X 2409.500 100.3 7.16  107.52 7400 33.52 peak NolLimit

4 * 2414.500 92.96 747  100.07 54.00 46.07 AVG NolLimit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX G Mode 2462 MHz

Polarization Vertical

130.0 dBuV/m

Radiated Emission Measurement

120

110

2
b4
100 1
90
80
70 3
60
Pala -, "
) wj\/\/\/ U v \N‘\/\N\’_\
40
30.0
2412.000 242200 243200 244200 245200 246200 247200 248200  2492.00 2512.00 MHz
Reading Correct Measure- .
No. Mk. ~ Freq.  Level Factor ~ment  Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 2458.500 90.63 7.19 97.82 54.00 43.82 AVG Nolimit
2 X 2458.900 97.85 719 105.04 74.00 31.04 peak Nolimit
3 2483.500 60.97 7.20 68.17 74.00 -5.83 peak
4 2483.500 42.78 7.20 49.98 54.00 -4.02 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX G Mode 2462 MHz

Polarization Horizontal

130.0 dBu¥/m

Radiated Emission Measurement

120

1o

100

30

80

o=

70

60

Hew

*en

50..”\—/\/‘\/\/ ’
40

e

30-:412.000 242200 243200 244200 245200 2462.00 247200 248200  2492.00 2512.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 X 2455.100 99.30 7.18 106.48 74.00 3248 peak NolLimit

2 * 2460.200 91.81 7.19 99.00 5400 4500 AVG Nolimi

3 2483.500 55.72 7.20 62.92 74.00 -11.08 peak

4 2483.500 39.52 7.20 46.72 5400 -7.28 AVG

5 2485.100 56.83 7.20 64.03 7400 -997 peak

6 2485.100 42 .83 7.20 50.03 5400 -397 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX N(HT20) Mode 2412 MHz

Polarization Vertical

130.0 dBuV/m

Radiated Emission Measurement

120

110

4
X
100
90
80
70
1
60 X
> ‘Vﬁ" o
) MM M
40
30.0
2362.000 2372.00 238200 239200  2402.00 2412.00 2422.00 243200  2442.00 2462.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 2390.000 52.79 717 59.96 74.00 -14.04 peak
2 2390.000 42.27 717 49.44 54.00 -456 AVG
3 * 2405.100 90.45 717 97.62 54.00 4362 AVG Nolimit
4 X 2417.400 98.07 7.18 105.25 74.00 3125 peak Nolimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 43 of 106




Report No.: FCC022023-0289RF1

‘Test Mode |TX N(HT20) Mode 2412 MHz Polarization Horizontal
Radiated Emission Measurement
130.0 dBuV/m
120
110 §
X
100
90
80
70 3
60
ERRATRY 7
) JN\/ U VV\/L\%\_\'"‘_
40
30.0
2362.000 237200 238200 239200 240200 241200 242200 243200  2442.00 2462.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVvim dBuVim dB Detector  Comment
1 2389.400 57.61 7.7 64.78 7400 922 peak
2 2389.400 43.42 7.7 5059 5400 -341 AVG
3 2390.000 57.50 7.7 64.67 7400 933 peak
4 2390.000 42.46 7.7 4963 5400 -437 AVG
5 * 2414700 91.67 7.7 9884 5400 4484 AVG NolLimit
6 X 2419.600 99.96 7.18 10714 74.00 33.14 peak Nolimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX N(HT20) Mode 2462 MHz Polarization Vertical

Radiated Emission Measurement

130.0 dBuV¥/m

120
110

1

X
100 2
90
80
70

%
60
VA 2
) w[\/\ﬂ/\ﬂ/\/\/ U u v M
40
30.0
2412.000 2422.00 2432.00 2442.00 2452.00 2462.00 2472.00 2482.00 2492.00 2512.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment  Limit Margin

MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1 X 2455.000 96.94 718 10412 7400 30.12 peak Nolimi
2 * 2455200 89.37 7.18 96.55 54.00 4255 AVG Nolimit
3 2483.500 54.65 7.20 61.85 7400 -12.15 peak
4 2483.500 39.64 7.20 46.84 5400 -7.16 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX N(HT20) Mode 2462 MHz

Polarization Horizontal

130.0 dBuV/m

Radiated Emission Measurement

120

10

100

90

W=

70

60

K

A
i A
40

3“:412.000 242200 243200 244200 245200 2462.00 247200 248200  2492.00 2512.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector  Comment

1 X 2465.700 98.36 7.18 10554 74.00 31.54 peak NolLimit

2 * 2468.500 90.46 718 97.64 54.00 43.64 AVG NolLimit

3 2483.500 58.71 7.20 65.91 7400 -8.09 peak

4 2483.500 43.48 7.20 50.68 54.00 -3.32 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX N(HT40) Mode 2422 MHz

Polarization Vertical

130.0 dBuV/m

Radiated Emission Measurement

120

110

5
100 =
5

90
80
70

3

®
60 X
50
40
30.0
2322.000 2342.00  2362.00  2382.00 240200 242200 2442.00 246200  2482.00 2522.00 MHz

Reading Correct Measure- )
No. Mk. ~ Freq.  Level Factor ~ ment  Limit  Margin
MHz dBuv dB dBuVvim dBuVim dB Detector Comment
1 2389.400 53.07 7.7 60.24 7400 -13.76 peak
2 2389.400 43.10 7.7 50.27 5400 -3.73 AVG
3 2390.000 55.43 7.7 62.60 7400 -11.40 peak
4 2390.000 41.20 7.7 48.37 5400 -563 AVG
5 * 2426.400 86.12 7.18 93.30 5400 3930 AVG Nolimit
6 X 2434.000 94.16 719 101.35 74.00 2735 peak NoLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX N(HT40) Mode 2422 MHz

Polarization Horizontal

130.0 dBuV/m

Radiated Emission Measurement

120

110

100

90

80

K

70

60

50 ‘lfl '
40

R

30-:322.000 234200 236200 238200 240200 242200 2442.00 246200  2482.00 2522.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVvim dBuVim dB Detector  Comment

1 2390.000 53.65 7.7 60.82 7400 -13.18 peak

2 2390.000 43.46 717 50.63 5400 -3.37 AVG

3 X 2432.000 95.87 7.18 103.05 7400 29.05 peak Nolimit

4 * 2432.200 87.17 7.18 94.35 54.00 40.35 AVG NolLimit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode

[TX N(HT40) Mode 2452 MHz

Polarization Vertical

130.0 dBuV/m

120

110

100

J0

70

60

50

40

Radiated Emission Measurement

= X

Hew

™

Wt

30-:352.000 237200 239200 241200 243200 245200 247200 249200 2512.00 2552.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 * 2445200 86.70 7.18 93.88 54.00 39.88 AVG Nolimi

2 X 2445600 94.64 718 10182 7400 2782 peak NolLimit

3 2483.500 51.10 7.20 5830 7400 -1570 peak

4 2483.500 4043 7.20 4763 5400 -6.37 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[ Test Mode [TX N(HT40) Mode 2452 MHz Polarization Horizontal

130.0 dBuV/m

Radiated Emission Measurement

120

10

100

90

80

k]

70

60

Hew

300

. MM}\NW\NVVV wﬂu M

2352.000 2372.00

2392.00 2412.00 2432.00 2452.00 2472.00 2492.00 2512.00 2552.00 MHz

Reading Correct Measure-

No. Mk. Freq.  Level Factor  ment  Limit  Margin
MHz dBuv dB dBuv/im  dBuV/m dB Detector  Comment
1 * 2455.800 87.73 719 94.92 5400 4092 AVG NolLimit
2 X 2459.000 95.14 719 10233 74.00 28.33 peak NolLimit
3 2483.500  55.07 7.20 62.27 7400 -11.73 peak
4 2483.500 43.62 7.20 50.82 54.00 -3.18 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Modulation Type: 802.11b(ANT1)

ABOVE 1000 MHz
Note: All the modes have been tested and recorded worst mode in the report.

Channel 1/ 2412 MHz

Emission Level

Ant.Pol. | Peak reading | AV reading . Peak Limit | AV Limit | Margin
Frequency HIV (dBuVv) (dBuV) Correction Factor Paak AV (dBuVv/m) | (dBuvim) (dB)
(dBuV/m) | (dBuV/m)
4823.90 H 42.30 45.51 4.23 46.53 49.74 74 54 -7.47
7236.00 H 40.88 7.80 48.68 75 55 -26.32
- H - - - - - - - -
4823.92 V 42.96 45.83 4.23 47.19 50.06 74 54 -6.81
7236.00 V 40.06 7.80 47.86 74 54 -26.14
- V - - - - - - - -
Channel 6 / 2437 MHz
EErERe Ant.Pol. | Peak reading | AV reading Carresiien Basiar SIESC A Peak Limit | AV Limit | Margin
quency |y (dBuv) (dBuv) Peak AV (dBuv/m) | (dBuvim) | (dB)
(dBuV/m) | (dBuV/m)
4873.85 H 45.01 42.71 4.37 49.38 47.08 74 54 -6.92
7311.00 H 42.50 8.10 50.6 74 54 -23.4
- H - — - - - - - -
4873.78 V 47.06 43.93 4.37 51.43 48.30 74 54 -5.70
7311.00 Vv 41.41 8.10 49.51 75 55 -25.49
- \V; - — — - - - - -
Channel 11/ 2462 MHz
; . Emission Level . . .
Ant.Pol. | Peak reading | AV reading n Peak Limit | AV Limit | Margin
Frequency HIV (dBuV) (dBuv) Correction Factor Peak AV (dBuv/m) | (dBuV/m) (dB)
(dBuV/m) | (dBuV/m)
4923.92 H 42.60 46.07 4.52 47.12 50.59 74 54 -6.88
7386.00 H 42.19 9.00 51.19 74 54 -22.81
- H - — — - - - - -
4923.89 V 46.50 43.67 4.52 51.02 48.19 74 54 -5.81
7386.00 V 41.42 9.00 50.42 75 55 -24.58
—— V _— — — _— _—— — — _——
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Modulation Type: 802.11HT20(ANT1+ANT2) for MIMO

Channel 1/2412 MHz
EErERe Ant.Pol. | Peak reading | AV reading Carresiien Basiar SIESC A Peak Limit | AV Limit | Margin
quency | v (dBuv) (dBuV) Peak AV (dBuVim) | (dBuv/m) | (dB)
(dBuV/m) | (dBuV/m)
4823.23 H 42.64 31.52 4.23 46.87 35.75 74 54 -18.25
7236.00 H 40.42 7.80 48.22 74 54 -25.78
- H - - - - - - - -
4823.23 \ 44.64 34.52 4.23 48.87 38.75 74 54 -15.25
7236.00 \ 40.19 7.80 47.99 75 55 -27.01
- \Vi - — - - - - - -
Channel 6/ 2437 MHz
SR Ant.Pol. | Peak reading | AV reading iy =y v S s e Peak Limit | AV Limit | Margin
a Yy HIV (dBuV) (dBuV) Peak AV (dBuV/m) | (dBuV/m) | (dB)
(dBuV/m) | (dBuV/m)
4875.34 H 42.89 32.04 4.39 47.28 36.43 74 54 -17.57
7311.00 H 40.90 8.10 49 74 54 -25.00
- H - — — - - - - -
4873.91 \ 46.75 35.95 4.36 51.11 40.31 74 54 -13.69
7311.00 \ 40.12 8.10 48.22 75 55 -26.78
- \V; - — — - - - - -
Channel 11/ 2462 MHz
EERTENE Ant.Pol. | Peak reading | AV reading T Fea ST Peak Limit | AV Limit | Margin
q Y HIV (dBuV) (dBuV) Peak AV (dBuV/m) | (dBuV/m) | (dB)
(dBuV/m) | (dBuV/m)
4922.86 H 42.05 31.21 4.52 46.57 35.73 74 54 -18.27
7386.00 H 41.01 9.00 50.01 74 54 -23.99
- H - — — - - - - -
4920.78 \ 44.50 33.29 4.51 49.01 37.80 74 54 -16.20
7386.00 \ 40.55 9.00 49.55 75 55 -25.45
— Vv — — — — — — — —
Notes:

1). Radiated emissions measured in frequency range from 9 KHz~10th harmonic or 26.5GHz (which is less) were made with an

instrument using Peak detector mode.

2). Data of measurement within this frequency range shown “---” in the table above means the reading of emissions are attenuated
more than 20dB below the permissible limits or the field strength is too small to be measured.
3). Worst case data at 1Mbps at IEEE 802.11b AN1(SISO). 802.11(HT20) Mode ANT1+ANT2(MIMO)
4). Measured Level = Reading Level + Factor, Margin = Measured Level — Limit
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APPENDIX E - BANDWIDTH

6 dB Bandwidth

Test Mode TX 802.11B Mode
Channel Frequency| 6 dB Bandwidth | 6 dB Bandwidth 5 daiﬁafm{dth Result
(MHz) (MHz) ANT 1 (MHz) ANT 2 (MHz)
01 2412 10.120 7.52 0.5 Complies
06 2437 10.160 8.56 0.5 Complies
11 2462 9.040 8.08 0.5 Complies
Test Mode TX 802.11G Mode
Channel Frequency| 6 dB Bandwidth | 6 dB Bandwidth g daiﬁafm;dth Result
(MHz) (MHz) ANT 1 (MHz) ANT 2 (MHz)
01 2412 15.200 15.24 0.5 Complies
06 2437 15.200 16.32 0.5 Complies
11 2462 15.200 16.32 0.5 Complies
Test Mode TX 802.11N20 Mode
Channel Frequency| 6 dB Bandwidth | 6 dB Bandwidth 6 daiﬁafm;dth Result
(MHz) (MHz) ANT 1 (MHz) ANT 2 (MHz)
01 2412 16.280 13.84 0.5 Complies
06 2437 15.200 15.12 0.5 Complies
11 2462 15.120 13.88 0.5 Complies
Test Mode TX 802.11N40 Mode
. : 6 dB Bandwidth
Frequency| 6 dB Bandwidth | 6 dB Bandwidth S
Channell " \hz) *| (MHZ)ANT1 | (MHz) ANT 2 M'(rls/'lHL';)“'t Result
03 2422 35.280 30.72 0.5 Complies
06 2437 35.280 30.40 0.5 Complies
09 2452 35.280 31.52 0.5 Complies
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